
Memo 
Industrial Pretreatment Facilities Alternatives Analysis Final Draft for Public 

Release 
 

1/14 

 
 
 
 
 
 
 
 
 
 
To: 
Ms. Liz Fazio Hale 
Executive Director 
Riverbend Water Resources District 
228 Texas Avenue, Suite A 
New Boston, TX 75570 
 
 
 

  AECOM 
19219 Katy Freeway, Suite 100 
Houston, TX 77094 
aecom.com 
 
Project name: 
Industrial Pretreatment Facilities Alternatives 
Analysis 
 
Project ref: 
Wastewater System Assessment 
 
From: 
AECOM 
 
Date: 
November 16, 2018 
 

FINAL DRAFT FOR 
PUBLIC RELEASE 
 

 

Technical Memorandum 
 

Executive Summary 
Riverbend Water Resources District (Riverbend) operates an industrial pretreatment plant at the Red River Army Depot 
[...]
commodities is current and based on index information supported by recent projects, vendor information or published data. 
MTO and design allowances are not included at this class of estimate, but are typically included in contingency.  An 
allowance for design, engineering, and support services is included as a percentage of the Total Contract cost.  Mark-ups 
and escalations (18%) include the following assumptions: 

Insurance: This is included at 1% percent of the Total Contract Value 
Taxes: This is included at 8.25% percent of Equipment and Materials 
Bonds: This is included at 0.75% percent of the direct Field Cost (DFC) less Equipment material. 
Escalation: This is included at 3% to bring the labor and material costs current to 2nd Qtr. 2017.  
Freight: This is included at 5% percent of the total equipment and materials. 

Exclusions include the following items: 

• Owner’s Cost such as permits.  Costs are included by the Owner to account for cleaning out the existing clarifiers 
and tanks for Alternatives 3 and 4. 

• No costs are included for camps in housing craft workers.  AECOM assumes the workers are traveling from a close 
proximity such as Dallas, TX.   

• Cost of potential hazardous materials and remediation costs. 
• No site work costs are included in this estimate such as permanent roadways, fences, storm water drainage, etc.  

However, costs are included to backfill demolished, fine grade the area and include paving around the new 
equipment. 

• The estimate excludes any cost for insulation and fireproofing. 

Refer to Table 6 for a summary of the alternative costs.  Maintenance costs are summarized in Table 7. 

Table 6: Capital Cost Estimates 

 
Alternative No. 1 Alternative No. 2 Alternative No. 3 Alternative No. 4 

Installed Equipment Costs $0 $1,146,750 $3,910,311 $6,938,150 

Contractor Overhead (18%) $0 $206,415  $703,856  $1,248,867 

Engineering Costs (10%) $0 $114,675  $391,031  $693,815 

Contingency (35%) $0 $513,744 $1,751,819 $3,108,291 

Total Capital Cost $0 $1,981,584 $6,757,017 $11,989,123 

 

Table 7: Annual O&M Estimates 

 
Alternative No. 1 Alternative No. 2 Alternative No. 3 Alternative No. 4 

Annual O&M Costs $700,000 $700,000 $500,000 $300,000 

  



Memo 
Industrial Pretreatment Facilities Alternatives Analysis Final Draft for Public 

Release 
 

13/14 

Conclusions and Recommendations 
Riverbend’s industrial pretreatment plant (the phosphate side) was originally constructed in the 1950s and was expanded to 
its current capacity in the late 1970s.  While the chrome treatment train is much newer, having been installed in 2007, cross-
contamination issues have been hindering the operation of this system as well.  This is due to unmarked process drains in 
many of the buildings, so that wash-down water is diverted to the wrong process sewer system.  Much of the equipment at 
the plant has exceeded its useful life, particularly on the phosphate side, and this places a huge burden on the Operations 
staff.  The age of the plant, along with the operational problems has resulted in AECOM conducting an alternatives analysis 
for the plant.  A summary of the alternatives evaluations is presented in Table 8 and included in Appendix F.  The higher the 
score, the more preferred the alternative is. 

Key conclusions and recommendations are listed below: 

• Alternative No. 1 – This alternative would require no initial capital investment to complete, and there would be no 
need for operational downtime due to construction.  This alternative would not solve the cross-contamination 
problems that are prevalent in both of the treatment trains.  Equipment that is currently out of service due to age and 
inability to acquire spare parts would remain out of service in this option.  This option also does not help to alleviate 
any structural, regulatory, or safety issues that may be present at the plant.  This is the least recommended option. 
 

• Alternative No. 2 – This alternative would involve having the existing equipment and structures inspected to 
determine the suitability of rehabilitation.  Rehabilitating the existing facilities would help to extend the life of the 
rehabilitated equipment, but not all of the equipment at the plant can be rehabilitated.  Some of the equipment on 
site is either too old or too damaged to be rehabilitated so this alternative would not help with those pieces of 
equipment.  This alternative would also not solve the cross-contamination problem since the problem exists primarily 
due to cross-connections between the two collection systems and unmarked drains within some of the buildings.  
This alternative is also not recommended. 
 

• Alternative No. 3 – This alternative would involve replacing the major pieces of equipment that are too old, in 
disrepair, or not meeting current code requirements.  Major pieces of equipment such as the clarifiers, API oil/water 
separator, and electrical systems would be replaced to help the efficiency of the plant and make operations easier.  
However, this alternative would require a significant capital investment to replace the existing equipment.  If any 
structures need to be replaced, design and construction of the new structure would be more difficult because 
accurate as-built information is limited due to the age of the facility.  This alternative also does not solve the 
problems of cross-contamination between the treatment trains.  Due to the amount of equipment and structures that 
would need to be replaced to counteract the age of the plant, it would be more efficient to construct a new plant 
rather than replace pieces of equipment in kind.  However, if the capital costs for Alternative 4 are too high, this 
alternative could be implemented. 
 

• Alternative No. 4 – One of the primary reasons for the alternatives analysis was to determine a method for 
alleviating the problems caused by cross-connections that lead to cross-contamination between the two treatment 
trains.  This alternative would solve this problem by treating the wastewater in a single treatment plant.  Constructing 
a new treatment plant would eliminate the safety and regulatory issues that are present at the existing plant.  A new 
plant would also reduce the yearly maintenance costs dramatically.  The new plant could also be constructed in a 
way that would allow for expansion in the future and could generate additional revenue, if a proposed industrial park 
is developed.  This alternative, however, would require the highest capital investment of any of the alternatives.    
The existing plant should be decommissioned once the new pretreatment plant is online.  Despite the high capital 
investment, this alternative would alleviate the operational problems at the existing plant and allow for safe and 
efficient pretreatment of the wastewater for decades. 
 

 

 



Memo 
Industrial Pretreatment Facilities Alternatives Analysis Final Draft for Public 

Release 
 

14/14 

Table 8: Alternative Analysis Ranking by Criteria 

 
Alternative No. 1 Alternative No. 2 Alternative No. 3 Alternative No. 4 

Meet Effluent Requirements 1 2 3 5 

Relative Capital Costs 5 4 2 1 

Relative O&M Costs 1 2 4 5 

Space requirements 5 5 5 1 

Operability 1 2 4 5 

Constructability 5 3 2 5 

Total Weighted Score 37 37 40 49 

 

As a result of the alternatives evaluation, Alternative 4 is recommended. 



Memo
Industrial Pretreatment Facilities Feasability Study DRAFT

Appendix A

(FOR INFORMATION ONLY)

PHOTOGRAPHS
EXISTING ELECTRICAL 

CONDITIONS



 

 

 

 

 

 

 

APPENDIX A HAS BEEN REMOVED FOR 

SECURITY PURPOSES. 

 

 

 

 

 

 

 

 

 

 

 



Memo
Industrial Pretreatment Facilities Feasability Study DRAFT

Appendix B

(FOR INFORMATION ONLY)

PHOTOGRAPHS
EXISTING PROCESS 

CONDITIONS



 

 

 

 

 

 

 

APPENDIX B HAS BEEN REMOVED FOR 

SECURITY PURPOSES. 

 



Memo
Industrial Pretreatment Facilities Feasability Study DRAFT

Appendix C

EXISTING PROCESS FLOW DIAGRAMS





FOR INFORMATION ONLY



Memo
Industrial Pretreatment Facilities Feasability Study DRAFT

Appendix D

PROPOSED PROCESS FLOW DIAGRAM



FOR INFORMATION ONLY

AutoCAD SHX Text
PROPOSED INDUSTRIAL PRETREATMENT PLANT PROCESS FLOW DIAGRAM

AutoCAD SHX Text
RIVERBEND WATER RESOURCES DISTRICT

AutoCAD SHX Text
INDUSTRIAL PRETREATMENT PLANT ALTERNATIVES ANALYSIS

AutoCAD SHX Text
TO DOMESTIC

AutoCAD SHX Text
WASTEWATER PLANT

AutoCAD SHX Text
REACTOR TANK (R-1)

AutoCAD SHX Text
M

AutoCAD SHX Text
REACTOR TANK (R-3)

AutoCAD SHX Text
M

AutoCAD SHX Text
NEUTRALIZATION TANK (N-1)

AutoCAD SHX Text
M

AutoCAD SHX Text
EQUALIZATION  TANK 

AutoCAD SHX Text
CLARIFIER (CL-1)

AutoCAD SHX Text
M

AutoCAD SHX Text
API OIL-WATER SEPARATOR

AutoCAD SHX Text
P-LS-1

AutoCAD SHX Text
P-LS-2

AutoCAD SHX Text
WASTEWATER FROM

AutoCAD SHX Text
INDUSTRIAL CLIENTS

AutoCAD SHX Text
INFLUENT LIFT STATION

AutoCAD SHX Text
USED OIL STORAGE TANK

AutoCAD SHX Text
FERRIC CHLORIDE

AutoCAD SHX Text
ORGANO SULFIDE

AutoCAD SHX Text
ZERO-VALENT IRON

AutoCAD SHX Text
M

AutoCAD SHX Text
CLARIFIER (CL-2)

AutoCAD SHX Text
M

AutoCAD SHX Text
REACTOR TANK (R-2)

AutoCAD SHX Text
M

AutoCAD SHX Text
SODIUM HYDROXIDE

AutoCAD SHX Text
SLUDGE TANK

AutoCAD SHX Text
M

AutoCAD SHX Text
TO DEWATERNG

AutoCAD SHX Text
FILTER

AutoCAD SHX Text
FILTER

AutoCAD SHX Text
FILTER

AutoCAD SHX Text
BACKWASH

AutoCAD SHX Text
BACKWASH

AutoCAD SHX Text
BACKWASH TANK

AutoCAD SHX Text
P-BW-1

AutoCAD SHX Text
P-BW-2

AutoCAD SHX Text
UTILITY WATER

AutoCAD SHX Text
POLYMER DILUTION SYSTEM (PF-CL1-1)

AutoCAD SHX Text
POLYMER  DRUM



Memo
Industrial Pretreatment Facilities Feasability Study DRAFT

Appendix E

PROPOSED EQUIPMENT LISTS



Number of Items Equipment Description Number of Items Equipment Description
2 Submersible Lift Station Pumps

1 10'-0"W X 35'-0"L x 7'-2"H Oil-Water Separator 1 API Oil-Water Separator 
4 110 gpm Grit Pumps 3 12" Oil/Water Separator Gates
2 55'-0" Diameter Flocculating Clarifier 1 Used Oil Storage Tank (100,000 Gal, Horiz, Steel)
2 Clarifier Chemical Feed System 1 Concrete Secondary Containment
2 20 hp Centrifugal Pump - Intermediate Pump Station 1 Equilization Tank (6,000 Gal, Painted Steel)
1 480V Motor Control Center, 600A, 5 Sections 3 Reactor Tank (6,000 Gal, Carbon Steel)
1 480V Panelbaord 3 Reactor Tank Feed Pumps
1 45KVA Low Voltage Transformer 1 Neutralization Tank (6,000 Gal, Painted Steel)
1 120V Panelboard 1 Clarifier Tank
1 Influent Lift Station Control Panel 1 Clarifier Internal Components 

5 Mixer (5 HP)
3 250 gpm Lift Station Pump 3 Media Filter Modules
2 125 gpm Centrifugal Feed Pumps 1 Sludge Tank (100,000 Gal, Concrete)
1 2" Influent Magnetic Flow Meter 4 8" Sludge Pumps
1 2.5" Effluent Magnetic Flow Meter 2 Filtrate Recycle Pumps
1 4000 gallon UniPure Reactor Module 2 Backwash Tank (3,000 Gal)
1 125 gpm UniPure Clarifier Module 2 Backwash/Effluent Pumps
1 1000 gallon Effluent Holding Tank 4 Grit Pumps
3 36" Diameter Media Filter Module 1 Grit Pump Controls
1 Centralized PLC Panel 2 480V Motor Control Center, 600A, 5 Sections
1 480V Motor Control Center, 600A, 3 Sections 4 480V Panelbaord
1 208V Motor Control Center, 600A, 6 Sections 4 45KVA Low Voltage Transformer
2 480V Panelbaord 1 112.5 KVA Low Voltage Transformer
1 112.5 KVA Low Voltage Transformer 5 120V Panelboard
3 45KVA Low Voltage Transformer 1 Instrumentations and Controls
4 120V Panelboard 1 Influent Lift Station Control Panel

CLIENT: Riverbend Water Resources District
LOCATION: New Boston, TX
PROJ. NO.: 60583724
DATE: 11/16/2018

Alternative No. 3 Alternative No. 4

Chrome Treatment Train

Phosphate Treatment Train

Major Equipment List Major Equipment List



Memo
Industrial Pretreatment Facilities Feasability Study DRAFT

Appendix F

ALTERNATIVES EVALUATION SUMMARY



CLIENT: Riverbend Water Resources District
LOCATION: New Boston, TX
PROJ. NO.: 60583724
DATE: 10/19/2018

Evaluation Criteria
Criteria

Weight(a) Comments Score(b) Comments Score(b) Comments Score(b) Score(b)

Impact on WWTP ability to
meet required effluent
limits

3

High: The existing plant will continue to have cross connections and
cross-contamination between the phosphate and chrome sides,
which results in suboptimal performance of the phosphate treatment
train.

1

Moderate: The existing plant will continue to have cross connections
and cross contamination between the phosphate and chrome sides,
which results in suboptimal performance of the phosphate treatment
train.  Rehabilitated equipment could increase reliability slightly,
electrical systems would not meet current building code.

2
Moderate: Replacing the existing equipment in kind will not remove 
the cross contamination problems between the two treatment 
systems.  However, newer equipment should improve overall 
system performance.

3 Low: New treatment plant will be constructed to meet all permit
criteria and will eliminate the impacts of cross-connections. 5

Relative costs (capital) 3 Low: No new equipment required 5
Low to Moderate: The investment required depends on how
extensive the rehabiliation that is required.  Electrical equipment may
still not meet current building code.

4 High: Major capital investment to replace the existing equipment in
kind. 2 High: Major capital investment to construct a new wastewater

treatment facility and decommission the existing facility. 1

Relative costs (O&M) 2 High: Plant requires constant maintenance due to age of equipment
and cross connections between the two treatment systems. 1

Moderate : Rehabilitating existing equipment will decrease
maintenance costs, but Riverbend will still face challenges obtaining
spare parts.  Cross connections will still exist between the two
systems.

2

Moderate: Replacing existing equipment will decrease maintenance
costs, but cross connections between the phosphate and chrome
sides, which results in suboptimal performance of the phosphate
treatment train.

4 Low: A new plant should minimize operation and maintenance costs. 5

Space requirements 1 Low: No new equipment 5 Low: No new equipment will be installed. The existing equipment will
be rehabilitated. 5 Low: Equipment will be replaced in kind and additional space should

not be required. 5 Moderate:  A greenspace is available for the new plant. 1

Operability(c) 2 Age of plant requires significant maintenance work and involvement
from the operators, but familiarity with the plant eases some of issues. 1 Age of plant requires significant maintenance work and involvement

from the operators, but familiarity with the plant eases some of issues. 2 New equipment will help with the operation of the plant, but the cross
contamination issues will still create additional operational problems. 4 Operator input will be included in the constrcution of a new plant, and

new equipment will allow for ease of operation 5

Constructability(d) 2 No impact 5 Rehabilitation of clarifiers, etc will require some equipment to be
temporarily off-line. 3

Replacing existing equipment will require certain pieces of equipment
to be temporarily off-line.  Construction may be more dificult due to
the lack of accurate as-builts for the plant.

2 No conflicts are present since the plant will be constructed on a
greenfield site. 5

Total Weighted Score(e) 37 37 40 49

Advantages

Disadvantages/
Challenges

Alternative 3 Alternative 4

(e) Total Weighted Score is the sum of the Criteria Weight multiplied by the Evaluation Criteria Score.  A higher score is more favorable than a lower score

•  Cross contamination problems will still exist, resulting in increased 
operational costs and reduced water quality
•  Safety issues and code violations on the site will still be present
•  Aging equipment requires constant maintenance and spare parts are hard to 
find or unavailable.
•  Any structural or mechanical deficiencies in the existing equipment and 
structures would be allow to persist since they would not be detected
•  Uncovered outdoor tanks are no longer considered an environmental best 
practice
•  Due to the separate electrical services at the site, a majority of the site is 